
tpomag.com
NOVEMBER 2020

CHARLIE MARTIN APPLIES EDUCATION 
AND EXPERIENCE TO SEEKING 

NOVEL TREATMENT APPROACHES | 16

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALSDEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

PLANTSCAPES: 
Butterfly gardening | 36

TECHNOLOGY DEEP DIVE: 
Compliance made easier | 34

IN MY WORDS: 
Getting the lead out | 38

Seeking 
New Frontiers

Charlie Martin
City Engineer
Graceville, Fla.



NOT YOUR ORDINARY  
RECEIVING SYSTEM

Grow your septage, FOG, and sludge receiving 
business with a Raptor Septage Acceptance or 
Complete Plant. 

Speak to one of our experts at 630.837.5640,  
email us at sales@lakeside-equipment.com, or visit  
www.lakeside-equipment.com for more product information.
[...]
He’s also active in training, for his own operations team and as an instruc-
tor at the University of Florida TREEO Center, based in Gainesville. While 
working in what he calls a “sleepy town” of about 2,000 in Florida’s panhan-
dle, he looks beyond the day-to-day in efforts to improve his plant and per-
haps contribute to the industry’s body of knowledge.

“Research in the water and wastewater industry — that’s my passion,” 
says Martin, who holds Class A (highest) wastewater operator and Class A 
water operator licenses. “It’s about finding novel approaches to problems that 
are going to continue as we live on this planet. Whether it’s nutrients or 
emerging contaminants that are coming out on the water side and that ulti-
mately end up in the wastewater, how do we deal with that?

“Could we use wastewater microbes to reduce those contaminants? 
Sometimes we just look at those things from a chemical standpoint, but 
bacteria may help us deal with the problem. We may have to marry bacteria 
with our traditional water treatment techniques. I hope to get into novel 
approaches to treat environmental and water challenges that are emerging 
in our society.”

Martin won a 2019 William D. Hatfield Award from the Florida Water 
Environment Association. He previously received the regional 2017 Thomas 
P. Smith Award for excellence and leadership from the association’s Big Bend 
Chapter and the 2018 statewide Leroy H. Scott Award for performance and 
professionalism.

 
DESIRE FOR LEARNING

A Miami native, Martin earned an associate degree in chemistry from 
Miami-Dade Community College in 1991. Soon after he graduated, a fellow 
church member, who worked for the city of North Miami and knew Martin’s 
background, suggested he consider a career in water treatment. Before long, 
Martin had a job at the city’s lime softening plant.

Charlie Martin, Ph.D. 
City of Graceville, Florida

POSITION: 
City engineer (in charge of water 
and wastewater)

EXPERIENCE: 
29 years in the industry

EDUCATION: 
Ph.D., civil engineering, Florida 
A&M University - Florida State 
University

CERTIFICATIONS: 
Class A (highest) wastewater 
operator, Class A water operator

AWARDS: 
Florida Water 
Environment 

ASSOCIATION: 
2019 William D. Hatfield Award, 
2018 Leroy H. Scott Award, 
2017 Thomas P. Smith Award

GOALS: 
Continue to explore treatment 
innovations, earn professional 
engineer credential

Martin is a big believer in training 
and encourages team members to 
advance their levels of certification. 

‘‘Research in the water and wastewater industry —  

that’s my passion. It’s about finding novel approaches  

to problems that are going to continue as we live on this planet.”
CHARLIE MARTIN



tpomag.com    November 2020   17

wastewater: OPERATOR
top performer

CHARLIE MARTIN PUTS ADVANCED 
EDUCATION AND DECADES OF 
EXPERIENCE TO WORK IN SEARCH 
OF NOVEL APPROACHES TO WATER 
AND WASTEWATER TREATMENT

STORY: Ted J. Rulseh
PHOTOGRAPHY: Joseph Victor Stefanchik

Seeking 
New 
Frontiers

Charlie Martin, city engineer, in front of the City 
of Graceville Advanced Wastewater Treatment 
Facility’s sequencing batch reactor.

C
harlie Martin always loved 
science and solving prob-
lems. That makes him a 
perfect fit in the clean-

water profession.
As city engineer in Graceville, 

Florida, he’s in charge of the waste-
water treatment plant, the drinking 
water system and the city’s National 
Environmental Accreditation Sys-
tem (NELAC) certified laboratory, 
which tests samples from three counties in Florida and one in Alabama.

He’s also active in training, for his own operations team and as an instruc-
tor at the University of Florida TREEO Center, based in Gainesville. While 
working in what he calls a “sleepy town” of about 2,000 in Florida’s panhan-
dle, he looks beyond the day-to-day in efforts to improve his plant and per-
haps contribute to the industry’s body of knowledge.

“Research in the water and wastewater industry — that’s my passion,” 
says Martin, who holds Class A (highest) wastewater operator and Class A 
water operator licenses. “It’s about finding novel approaches to problems that 
are going to continue as we live on this planet. Whether it’s nutrients or 
emerging contaminants that are coming out on the water side and that ulti-
mately end up in the wastewater, how do we deal with that?

“Could we use wastewater microbes to reduce those contaminants? 
Sometimes we just look at those things from a chemical standpoint, but 
bacteria may help us deal with the problem. We may have to marry bacteria 
with our traditional water treatment techniques. I hope to get into novel 
approaches to treat environmental and water challenges that are emerging 
in our society.”

Martin won a 2019 William D. Hatfield Award from the Florida Water 
Environment Association. He previously received the regional 2017 Thomas 
P. Smith Award for excellence and leadership from the association’s Big Bend 
Chapter and the 2018 statewide Leroy H. Scott Award for performance and 
professionalism.

 
DESIRE FOR LEARNING

A Miami native, Martin earned an associate degree in chemistry from 
Miami-Dade Community College in 1991. Soon after he graduated, a fellow 
church member, who worked for the city of North Miami and knew Martin’s 
background, suggested he consider a career in water treatment. Before long, 
Martin had a job at the city’s lime softening plant.

Charlie Martin, Ph.D. 
City of Graceville, Florida

POSITION: 
City engineer (in charge of water 
and wastewater)

EXPERIENCE: 
29 years in the industry

EDUCATION: 
Ph.D., civil engineering, Florida 
A&M University - Florida State 
University

CERTIFICATIONS: 
Class A (highest) wastewater 
operator, Class A water operator

AWARDS: 
Florida Water 
Environment 

ASSOCIATION: 
2019 William D. Hatfield Award, 
2018 Leroy H. Scott Award, 
2017 Thomas P. Smith Award

GOALS: 
Continue to explore treatment 
innovations, earn professional 
engineer credential

Martin is a big believer in training 
and encourages team members to 
advance their levels of certification. 

‘‘Research in the water and wastewater industry —  

that’s my passion. It’s about finding novel approaches  

to problems that are going to continue as we live on this planet.”
CHARLIE MARTIN



18     TREATMENT PLANT OPERATOR

About a year later, he moved to Graceville, about an hour west of Talla-
hassee and home to The Baptist College of Florida. There he went to work 
as a lab technician, helping with the startup of the city’s environmental and 
water lab. While there, he earned a bachelor’s degree in biology and advanced 
physical science from Troy University.

Martin has been there ever since, apart from a year as a vocational instruc-
tor at nearby Jackson Correctional Institution and a year teaching sciences 
for the Graceville school district. Along the way, he earned water and waste-
water operator certifications.

In 2007, city leaders encouraged him to pursue an engineering degree. 
He took the prerequisite courses at the Florida State campus in Panama City 

and then transferred to the Florida A&M University - Florida State Univer-
sity to study for a master’s degree in civil engineering.

“While I was there, I was offered a scholarship to get my doctorate,” he 
recalls. “I talked to my boss about it, and he said I would be crazy not to take 
advantage of that.” In 2015 he received his Ph.D. in civil engineering. He 
earned those degrees while still working at Graceville.

 
SOURCE OF INSPIRATION

College studies helped ignite Martin’s passion to innovate. At first, he 
did research on a strain of E. coli bacteria to which a firefly gene had been 
inserted — the cells fluoresced in the presence of toluene. “I tried to get it 
to fluoresce with nitrobenzene, which is a contaminant that comes out of 
wastewater treatment plants,” he says. “I was trying to show that you could 
use those genetically engineered bacterial cells so that when they came 
in contact with a contaminant, they would light up like a firefly.  
I could never really get that to work.”

Instead, he looked closer to home to investigate simultaneous nitrifica-
tion-denitrification, or SND, in Graceville’s sequencing batch reactor. He 
wrote his doctoral dissertation on how his plant could meet its permit using 
SND combined with traditional nutrient reduction.

Graceville’s SBR (Aqua-Aerobic Systems) serves the city, along with the 
2,000-bed Graceville Correctional Facility. Its design flow is 1.1 mgd; the 
average flow is 0.71, although during rainstorms, inflow and infiltration can 
drive daily flows to 1.2 mgd or higher. Each year, the plant teams does some 
sewer system rehabilitation with cured-in-place pipe lining, manhole lining 
and pipe replacement.

Wastewater passes through a bar screen and PISTA grit system (both 
Smith & Loveless) before entering the SBR. Effluent is 
disinfected with chlorine gas before discharge to 
Holmes Creek. The plant consistently meets its permit 
limits of 5 mg/L BOD and TSS, 3 mg/L total nitrogen 
and 1 mg/L phosphorus.

Biosolids are treated in the Aquaconeer P-Uptake 
Digester Process, which is designed to limit effluent 
phosphorous without chemical treatment while signifi-
cantly reducing aerobic digester power costs. “It includes 

an anaerobic period to allow bacteria and alkalinity to reduce the phospho-
rus level, so the decant won’t have any impact on the treatment system,” Mar-
tin says. “The phosphorus level in the decant coming back to the headworks 
is 2.5 mg/L.” Biosolids are landfilled after dewatering on a screw press (FKC) 
and drying beds.

‘‘Charlie is a wonderful trainer; he has a way of making  

the learning fun and easy to follow. Many students come 

into our classes hoping to see Charlie as one of the instructors.”
RON TRYGAR

Charlie Martin stands on what 
remains of the old grit removal 
system at the Graceville treatment 
facility. The grit system was 
upgraded in 2000 and is being 
upgraded again.

A NOVEL APPROACH
An observation about Gracev-

ille’s SBR led Martin to investigate 
SND. In traditional nitrification-
denitrification, bacteria convert 
ammonia to nitrite, then to nitrate 
and finally to nitrogen gas, which 
bubbles to the surface and escapes. 
Typically, the steps occur in sepa-
rate anoxic and aerobic tanks or in 
separate zones in a single tank. In 
SND, ammonia is converted directly 
to nitrite and then to nitrogen gas 
in a single tank; the process requires 
less oxygen and treatment time.

In 2008, Martin observed that 
the plant was delivering effluent that 
was low in nitrogen and phospho-
rus, despite never having an anoxic 
phase. “The next spring when we 
started watering the lawn, we noticed 
air bubbles coming up from where 
the air lines were running, and we 
realized that we had been losing air. 
We fixed it by putting couplings at 
the joints.”

During college studies in 2014, 
he recalled that event and did a lit-
erature review in which he determined that SND had been occurring in the 
plant: “When the air lines were leaking, we were getting just enough air to 
keep the system anoxic. The way SND works is you are using nitrifying 
organisms that are able to nitrify under anoxic conditions. So as they nitrify, 
they are generating nitrite. Then the facultative bacteria on the edge of the 
floc use that nitrite instead of oxygen in order to break down CBOD.” That 
process yields nitrogen gas.

He wants to explore adding variable-frequency drives to the Graceville 
plant’s positive displacement blowers so that instead of operating all-out, 
they can be dialed down: “If we could control how much air is being put 
into the SBR, then we could keep it in an anoxic condition longer and pro-
mote SND.” 

 
EXPERT TRAINER

To keep his team sharp, Martin is a big believer in training. The plant 
operations team includes:

• William Austin, 17 years of service, Class B wastewater and Class C 
drinking water licenses

• Michael Canaday, 14 years, Class C wastewater and Class C drinking water
• George Chestnut, six years, Class B wastewater and Class B drinking water
• James Jefferson, operator trainee
“I try to get people who enjoy doing different things and are not afraid 

to learn,” Martin says. “We encourage our people to get additional certifica-
tions, and the city gives them raises for that. I also try to make sure they are 
being constantly stimulated.” Team members attend classes offered by TREEO 
Center and the Florida Rural Water Association.

Among Martin’s mentors in the profession is Ron Trygar, senior train-
ing specialist at TREEO Center, who has known him since 1997. In 2005, as 
a region director for the Florida Water and Pollution Control Operators Asso-
ciation, Trygar enlisted Martin’s help to provide chlorination and disinfec-
tion training sessions across the Florida panhandle.

After joining TREEO Center in 2006, he worked with Martin to build 
drinking water and wastewater exam preparatory classes that are still in high 
demand. “Around the same time, I encouraged the Florida Operator Exam 
Committee director to include Charlie on the drinking water and wastewa-
ter exam committees,” Trygar says.

SEWER SLEUTHING
About 10 years ago, Charlie Martin and his team were having 

trouble sustaining the dissolved oxygen level in the sequencing 
batch reactor at the Graceville (Florida) Wastewater Treatment 
Plant. At certain times of day, spikes in ammonia were occurring.

“It was usually around the same time,” Martin recalls. “Ron 
Trygar [senior training specialist at the University of Florida 
TREEO Center] told me there was another town having the same 
issue and that it was caused by meth labs dumping ammonia 
into the collections system.”

Martin went to the police chief, who said he suspected at 
least two meth labs were operating in the city. After further 
consultation with the Public Works director, Martin assigned his 
operators to take and analyze samples from each of the city’s 
eight lift stations. They identified one in which ammonia spiked 
at times that coincided with elevated levels in the plant.

“Then we started lifting manhole covers and getting samples 
from the manholes,” Martin says. “We traced it all the way back 
to the house that we thought was the meth lab. Then we went 
back to the police chief and asked if that was a house he sus-
pected. He said yes.” The lab was soon busted and out of 
business.

At another time, operators reported a petroleum smell while 
spraying the plant’s static screen. It tended to happen at about 4 
p.m. The suspect was a business that serviced semitrucks. Upon 
visiting the business, Martin and the Public Works director saw a 
drain oil drum at the back of the shop next to a clean-out.

“He was dumping the oil,” Martin says. A quick inspection 
using the city’s camera truck verified the violation, and the 
business was prosecuted.

Martin, a science buff, finds there is always something new to learn in the water professions.



tpomag.com    November 2020   19

About a year later, he moved to Graceville, about an hour west of Talla-
hassee and home to The Baptist College of Florida. There he went to work 
as a lab technician, helping with the startup of the city’s environmental and 
water lab. While there, he earned a bachelor’s degree in biology and advanced 
physical science from Troy University.

Martin has been there ever since, apart from a year as a vocational instruc-
tor at nearby Jackson Correctional Institution and a year teaching sciences 
for the Graceville school district. Along the way, he earned water and waste-
water operator certifications.

In 2007, city leaders encouraged him to pursue an engineering degree. 
He took the prerequisite courses at the Florida State campus in Panama City 

and then transferred to the Florida A&M University - Florida State Univer-
sity to study for a master’s degree in civil engineering.

“While I was there, I was offered a scholarship to get my doctorate,” he 
recalls. “I talked to my boss about it, and he said I would be crazy not to take 
advantage of that.” In 2015 he received his Ph.D. in civil engineering. He 
earned those degrees while still working at Graceville.

 
SOURCE OF INSPIRATION

College studies helped ignite Martin’s passion to innovate. At first, he 
did research on a strain of E. coli bacteria to which a firefly gene had been 
inserted — the cells fluoresced in the presence of toluene. “I tried to get it 
to fluoresce with nitrobenzene, which is a contaminant that comes out of 
wastewater treatment plants,” he says. “I was trying to show that you could 
use those genetically engineered bacterial cells so that when they came 
in contact with a contaminant, they would light up like a firefly.  
I could never really get that to work.”

Instead, he looked closer to home to investigate simultaneous nitrifica-
tion-denitrification, or SND, in Graceville’s sequencing batch reactor. He 
wrote his doctoral dissertation on how his plant could meet its permit using 
SND combined with traditional nutrient reduction.

Graceville’s SBR (Aqua-Aerobic Systems) serves the city, along with the 
2,000-bed Graceville Correctional Facility. Its design flow is 1.1 mgd; the 
average flow is 0.71, although during rainstorms, inflow and infiltration can 
drive daily flows to 1.2 mgd or higher. Each year, the plant teams does some 
sewer system rehabilitation with cured-in-place pipe lining, manhole lining 
and pipe replacement.

Wastewater passes through a bar screen and PISTA grit system (both 
Smith & Loveless) before entering the SBR. Effluent is 
disinfected with chlorine gas before discharge to 
Holmes Creek. The plant consistently meets its permit 
limits of 5 mg/L BOD and TSS, 3 mg/L total nitrogen 
and 1 mg/L phosphorus.

Biosolids are treated in the Aquaconeer P-Uptake 
Digester Process, which is designed to limit effluent 
phosphorous without chemical treatment while signifi-
cantly reducing aerobic digester power costs. “It includes 

an anaerobic period to allow bacteria and alkalinity to reduce the phospho-
rus level, so the decant won’t have any impact on the treatment system,” Mar-
tin says. “The phosphorus level in the decant coming back to the headworks 
is 2.5 mg/L.” Biosolids are landfilled after dewatering on a screw press (FKC) 
and drying beds.

‘‘Charlie is a wonderful trainer; he has a way of making  

the learning fun and easy to follow. Many students come 

into our classes hoping to see Charlie as one of the instructors.”
RON TRYGAR

Charlie Martin stands on what 
remains of the old grit removal 
system at the Graceville treatment 
facility. The grit system was 
upgraded in 2000 and is being 
upgraded again.

A NOVEL APPROACH
An observation about Gracev-

ille’s SBR led Martin to investigate 
SND. In traditional nitrification-
denitrification, bacteria convert 
ammonia to nitrite, then to nitrate 
and finally to nitrogen gas, which 
bubbles to the surface and escapes. 
Typically, the steps occur in sepa-
rate anoxic and aerobic tanks or in 
separate zones in a single tank. In 
SND, ammonia is converted directly 
to nitrite and then to nitrogen gas 
in a single tank; the process requires 
less oxygen and treatment time.

In 2008, Martin observed that 
the plant was delivering effluent that 
was low in nitrogen and phospho-
rus, despite never having an anoxic 
phase. “The next spring when we 
started watering the lawn, we noticed 
air bubbles coming up from where 
the air lines were running, and we 
realized that we had been losing air. 
We fixed it by putting couplings at 
the joints.”

During college studies in 2014, 
he recalled that event and did a lit-
erature review in which he determined that SND had been occurring in the 
plant: “When the air lines were leaking, we were getting just enough air to 
keep the system anoxic. The way SND works is you are using nitrifying 
organisms that are able to nitrify under anoxic conditions. So as they nitrify, 
they are generating nitrite. Then the facultative bacteria on the edge of the 
floc use that nitrite instead of oxygen in order to break down CBOD.” That 
process yields nitrogen gas.

He wants to explore adding variable-frequency drives to the Graceville 
plant’s positive displacement blowers so that instead of operating all-out, 
they can be dialed down: “If we could control how much air is being put 
into the SBR, then we could keep it in an anoxic condition longer and pro-
mote SND.” 

 
EXPERT TRAINER

To keep his team sharp, Martin is a big believer in training. The plant 
operations team includes:

• William Austin, 17 years of service, Class B wastewater and Class C 
drinking water licenses

• Michael Canaday, 14 years, Class C wastewater and Class C drinking water
• George Chestnut, six years, Class B wastewater and Class B drinking water
• James Jefferson, operator trainee
“I try to get people who enjoy doing different things and are not afraid 

to learn,” Martin says. “We encourage our people to get additional certifica-
tions, and the city gives them raises for that. I also try to make sure they are 
being constantly stimulated.” Team members attend classes offered by TREEO 
Center and the Florida Rural Water Association.

Among Martin’s mentors in the profession is Ron Trygar, senior train-
ing specialist at TREEO Center, who has known him since 1997. In 2005, as 
a region director for the Florida Water and Pollution Control Operators Asso-
ciation, Trygar enlisted Martin’s help to provide chlorination and disinfec-
tion training sessions across the Florida panhandle.

After joining TREEO Center in 2006, he worked with Martin to build 
drinking water and wastewater exam preparatory classes that are still in high 
demand. “Around the same time, I encouraged the Florida Operator Exam 
Committee director to include Charlie on the drinking water and wastewa-
ter exam committees,” Trygar says.

SEWER SLEUTHING
About 10 years ago, Charlie Martin and his team were having 

trouble sustaining the dissolved oxygen level in the sequencing 
batch reactor at the Graceville (Florida) Wastewater Treatment 
Plant. At certain times of day, spikes in ammonia were occurring.

“It was usually around the same time,” Martin recalls. “Ron 
Trygar [senior training specialist at the University of Florida 
TREEO Center] told me there was another town having the same 
issue and that it was caused by meth labs dumping ammonia 
into the collections system.”

Martin went to the police chief, who said he suspected at 
least two meth labs were operating in the city. After further 
consultation with the Public Works director, Martin assigned his 
operators to take and analyze samples from each of the city’s 
eight lift stations. They identified one in which ammonia spiked 
at times that coincided with elevated levels in the plant.

“Then we started lifting manhole covers and getting samples 
from the manholes,” Martin says. “We traced it all the way back 
to the house that we thought was the meth lab. Then we went 
back to the police chief and asked if that was a house he sus-
pected. He said yes.” The lab was soon busted and out of 
business.

At another time, operators reported a petroleum smell while 
spraying the plant’s static screen. It tended to happen at about 4 
p.m. The suspect was a business that serviced semitrucks. Upon 
visiting the business, Martin and the Public Works director saw a 
drain oil drum at the back of the shop next to a clean-out.

“He was dumping the oil,” Martin says. A quick inspection 
using the city’s camera truck verified the violation, and the 
business was prosecuted.

Martin, a science buff, finds there is always something new to learn in the water professions.



20     TREATMENT PLANT OPERATOR

No need for worrying about constantly maintaining your blower equipment. 
You can just let it do its job. With minimal maintenance required, the HSTTM 
Turbocompressors just run, leaving more time for you to do the things you’d 
rather be doing. With thousands of HSTs running and installations operating for 
[...]
and lowers both operating costs and back-
washing time. Filters as low as 10 gpm 
and up to 1,600 gpm are available. Indi-
vidual units or multiple skid-mounted plug-and-play units make instal-
lation fast and easy. 844-942-5363; www.galenewt.com

 
KRUGER USA ANOX K5 MEDIA

ANITA Mox is a sidestream deammonifica-
tion technology that is offered in both MBBR and 
integrated fixed-film activated sludge configura-
tions, depending on site conditions. As such, the 
system consists of engineered polyethylene carri-
ers — Anox K5 Media from Kruger USA — to 
provide ample protected surface area for biofilm 
to thrive. The media (approximately the diameter 

of a quarter) hosts two types of bacteria in the same reactor. The outer 
layer consists primarily of ammonia oxidizing bacteria, which convert 
about half of the ammonia to nitrite. The inner layer consists mainly of 
anaerobic autotrophic ammonia oxidizer bacteria, which utilize the 
resulting nitrite and much of the remaining residual ammonia and con-
vert them to nitrogen gas that is released harmlessly to the atmosphere. 
919-677-8310; www.veoliawatertech.com

product focus Treatment, Filtration and Stormwater

AS-H Iso-Disc cloth media 
filters from Alfa Laval Clarifier covers from Industrial  

& Environmental Concepts

AquaStorm filtration system 
from Aqua-Aerobic Systems

AMF media filters from 
Galene Water Treatment

Anox K5 Media from 
Kruger USA Qwik-Zyme L grease 

degrader from AQUAFIX

Nozzle Mix System from 
JDV Equipment



tpomag.com    November 2020   43

CENTRISYS/CNP CALPREX
CalPrex, a predigestion phosphorus 

recovery system from Centrisys/CNP, 
works with high concentrations of solu-
ble phosphorus and is a viable solution 
for utilities seeking to mitigate opera-
tions and maintenance issues 
related to struvite scaling and 
poor sludge dewaterability. It 
offers more than 65% solubilization of phosphorus in bio-P sludge, 
diverts more than 70% of the soluble phosphorus from the digester, 
reduces up to 50% of the total phosphorus in biosolids, reduces 
struvite buildup in the methane digester, reduces disposal costs 
up to 30%, reduces polymer consumption, and creates a valuable 
fertilizer as brushite, which is comparable to leading phosphate 
fertilizers on the market today. It is intended for facilities needing 
phosphorus removal and recovery prior to thermal hydrolysis, from 
waste activated sludge and/or primary sludge prior to anaerobic 
digestion or from aerobic or post-aerobic digestion. No ammonium 
is required. 262-654-6006; www.centrisys-cnp.com

 
PARK PROCESS 
SLUDGE KING II

The Sludge King II roll-off 
dewatering container from Park 
Process uses filters that turn 90 
degrees at the bottom of the container, 
leaving standing water in the 
cake. This also increases the 
usable area of the filters by 33% 
over older containers with only one center filter wall. The increased 
filter surface area and the narrowed sludge compartments formed 
by the additional filter panel translate into drier cake formed in 
less time. 855-511-7275; www.parkprocess.com

 
SBR
EVOQUA WATER TECHNOLOGIES 
OMNIFLO SBR MAX

The OMNIFLO SBR MAX system 
with Jet Tech technology from Evoqua 
Water Technologies combines the ben-
efits of a true-batch SBR with the ben-
efits of a continuous-fill batch reactor 

process to treat wastewater influ-
ent flows to more than five times 
design. The system optimizes 
hydraulic handling during storm 

flows, reduces equipment sizing and cost, and can trim energy costs 
more than 15%. At low flow rates, the system operates in the OMNI-
FLO SBR true-batch mode; and during peak flow events, the sys-
tem automatically switches to operating as Evoqua’s GoFlo 
continuous-fill batch reactor to dissipate peak flows and slash 
hydraulic overflow rates. 844-409-9492; www.evoqua.com

CalPrex phosphorus recovery 
system from Centrisys/CNP

OMNIFLO SBR MAX system from 
Evoqua Water Technologies

Sludge King II dewatering con-
tainer from Park Process

 
Scrubber/Biofilter
SIMPLE SOLUTIONS RMS-800

The RMS-800 recirculating molecular air scrubber 
from Simple Solutions is a two-stage filter that is self-
contained and requires no external ventilation. It is suit-
able for a large array of odor control needs, including 
wastewater applications, but it can also be used to remove 
any odor associated with a volatile organic compound in 
any enclosed room. The odor solution offers a combina-
tion of a high airflow of 800 cfm and volume 
of carbon (7.5 cf). This increases the life of 
the carbon and results in a high contact time 
of 0.56 seconds. The scrubber uses a pressure blower instead of a cen-
trifugal fan, making it more durable to backpressure. The unit can pro-
vide two air exchanges per hour when used in a 50-by-50-by-10-foot 
room. It comes with a MERV 7 prefilter for removal of mold spores, dust 
and other contaminants; voltage in one or three phase; a magnehelic 
pressure gauge; a NEMA magnetic motor starter; four lift points for 
mounting to a winch to hold above the workplace; a built-in skid with 
forklift tong slots for easy maneuvering; and 250 pounds of GC 4 acti-
vated carbon. 973-846-7817; www.industrialodorcontrol.com   

RMS-800 air scrubber 
from Simple Solutions

It’s your magazine. Tell your story. TPO welcomes news about your wastewater or water treatment operation. 

Send your ideas to editor@tpomag.com or call 877-953-3301

 
Membrane
INDUSTRIAL & ENVIRONMENTAL 
CONCEPTS CLARIFIER 
LAUNDER COVERS

Flexible membrane clarifier launder covers from 
Industrial & Environmental Concepts are made from 
a combination of industrial membrane, stainless steel 
and reinforced high-density polyethylene materials. 
Extending from the outer tank wall 
to the effluent weir, the cover protects 
the effluent trough and weir from 
sunlight. Algae growth in clarifier 
launders can be a major problem, causing TSS excursions with NDPES 
permits and clogging of V-notch weirs. Algae also impairs the effective-
ness of disinfection systems using UV and chlorine. Algae impairs trans-
missivity in UV systems and increases chlorine demand for systems using 
chlorine to reduce fecal counts in their effluent stream. 952-829-0731; 
www.ieccovers.com

 
Mixer
JDV EQUIPMENT NOZZLE MIX SYSTEM

The Nozzle Mix System from JDV Equipment is a dual-zone 
mixing technology that provides uniform mixing patterns that 
produce even distribution and a stable environment. It can help 
optimize solids suspension and contact to promote 
efficiency in a wide range of applications. The 
system is designed with pumps installed outside 
the tanks to facilitate ease of maintenance. The 
pumps are typically chopper pumps or pumps incor-
porating in-line grinders that prevent fibrous materi-
als from accumulating and causing plugging problems. The 
application dictates which type(s) of the many varied pump 
options can be used. The high-velocity nozzles are mounted 
inside the tank and are oriented to discharge in a flow pat-
tern that completely mixes the tank contents. 
973-366-6556; www.jdvequipment.com

 
Nutrient Removal
AQUAFIX QWIK-ZYME L

Qwik-Zyme L from AQUAFIX is a grease 
degrader that incorporates three types of fat-
degrading biocatalysts to provide dramatic 
hydrolysis of FOG. The biocatalysts speed the 
breakdown of complex fat molecules into simple 
short-chain fatty acids, which can help lower phos-
phorus. This is not a bacterial product, but rather 
a high-tech saliva that degrades FOG, 
allowing bacteria to eat it. It can degrade 
a range of fatty acids such as oleic, steric 
and palmitic, as well as fish oils, triglycerides, milk and animal fats. It 
is a suitable grease degrader in sequencing batch reactor, wastewater 
treatment plants, equalization tanks, and food and egg processing plants. 
888-757-9577; www.teamaquafix.com

 

 
Media Filters
ALFA LAVAL AS-H ISO-DISC 
CLOTH MEDIA FILTERS

Alfa Laval AS-H Iso-Disc cloth media filters 
can be engineered to maximize the filtration area 
in an existing basin. They provide superior tertiary 
filtration that can meet California Title 
22 reuse standards. The design enables 
individual disc turbidity to be measured 
and allows users to see the flow from each one and, if necessary, isolate 
an individual disc for maintenance without disrupting the rest of the 
flow. 866-253-2528; www.alfalaval.us

 
AQUA-AEROBIC SYSTEMS 
AQUASTORM

The AquaStorm cloth media filtration sys-
tem from Aqua-Aerobic Systems is an effective 
solution for wet-weather applications, including 

combined sewer overflow, sanitary sewer 
overflow and stormwater. The system uses 
a disc configuration and OptiFiber PF-14 

pile cloth media, and it operates with three zones of solids removal to 
filter wet-weather flows without the use of chemicals. It is designed to 
handle a wide range of flows in a fraction of the space and offers simple 
startup/shutdown with unattended operation for remote locations. The 
system also allows for dual-use application for tertiary and wet-weather 
operation. 800-940-5008; www.aqua-aerobic.com

 
GALENE WATER TREATMENT AMF

Galene Water Treatment’s AMF media filters fit a 
variety of applications and treatments, including tur-
bidity, TOC, color, nitrates, iron and manganese. A 
preinstalled second bottom eliminates the need for 
contractors to cement floors on site. A backwashing 
design minimizes channeling, reduces pressure loss 
and lowers both operating costs and back-
washing time. Filters as low as 10 gpm 
and up to 1,600 gpm are available. Indi-
vidual units or multiple skid-mounted plug-and-play units make instal-
lation fast and easy. 844-942-5363; www.galenewt.com

 
KRUGER USA ANOX K5 MEDIA

ANITA Mox is a sidestream deammonifica-
tion technology that is offered in both MBBR and 
integrated fixed-film activated sludge configura-
tions, depending on site conditions. As such, the 
system consists of engineered polyethylene carri-
ers — Anox K5 Media from Kruger USA — to 
provide ample protected surface area for biofilm 
to thrive. The media (approximately the diameter 

of a quarter) hosts two types of bacteria in the same reactor. The outer 
layer consists primarily of ammonia oxidizing bacteria, which convert 
about half of the ammonia to nitrite. The inner layer consists mainly of 
anaerobic autotrophic ammonia oxidizer bacteria, which utilize the 
resulting nitrite and much of the remaining residual ammonia and con-
vert them to nitrogen gas that is released harmlessly to the atmosphere. 
919-677-8310; www.veoliawatertech.com

product focus Treatment, Filtration and Stormwater

AS-H Iso-Disc cloth media 
filters from Alfa Laval Clarifier covers from Industrial  

& Environmental Concepts

AquaStorm filtration system 
from Aqua-Aerobic Systems

AMF media filters from 
Galene Water Treatment

Anox K5 Media from 
Kruger USA Qwik-Zyme L grease 

degrader from AQUAFIX

Nozzle Mix System from 
JDV Equipment

http://www.kuhn.com


44     TREATMENT PLANT OPERATOR

By Craig Mandli

case studies TREATMENT, FILTRATION AND STORMWATER

Hybrid system used to alleviate odor concerns

Problem
A wastewater treatment plant outside of Charleston, South Carolina, 

was expanding and the existing headworks facility was being relocated. 
During construction, odor from the influent pump station was a major 
concern.   

Solution
Anua delivered a multistage pre-

packaged odor control system. The 
3,700 cfm AiraHybrid system uses 
a two-stage process. The first stage, a 
biotrickling filter using engineered 
AiraGlass media made from recycled 
glass bottles, treats hydrogen sulfide. 
The second stage uses activated car-
bon media. 

RESULT:
The system was completely shop-assembled, prewired, preplumbed, 

skid-mounted and shop-tested before shipping. It has performed as 
expected, mitigating odors. 346-225-8033; www.anuainternational.com

Natural flocculent dewaters sludge 
and reduces polymer usage

Problem
The wastewater treatment plant in Lovington, New Mexico, had set-

tling problems in the sequencing batch reactor tanks. They were overloaded 
with solids but were wasting mostly water. The 2.5 mgd (design) plant has 
an average flow of 1.3 mgd. There are two SBR tanks, two aerobic digesters 
and a screw press (HUBER Technology) for 
biosolids dewatering.

Solution
BICI Chemicals supplied AT-318 and 

Aqua Aide treatments. AT-318 is a natu-
ral flocculent and settling aid. The two prod-
ucts reduced phosphorus, controlled 
filamentous bacteria bulking and helped 
dewater sludge. To start the process, BICI 
Chemicals applied a shock load of both prod-
ucts. The plant staff then started daily dos-
ing, and within a couple of days, the solids were settling. The waste flow to 
the digesters increased from 0.5% to 2% solids.

RESULT:
FOG and filamentous bacteria have become almost nonexistent, solids 

settle well in the SBRs, and polymer usage in the screw press decreased 
by 25%. “AT-318 and Aqua Aide keep working after being activated,” 
says Miguel De La Crus, plant superintendent. “We had to reduce the 
daily dosing to only four days a week. The solids in our digester were 
thickening so much that our screw press was having trouble pumping 
them for dewatering.” 918-720-2066; www.bicichemicals.com

Aerators enable BOD removal in wastewater lagoon

Problem
Kansas Dairy Ingredients was faced with fines exceeding $65,000 per 

month from the City of Hugoton for excess BOD and FOG, low pH and high 
TSS. To address these and future issues, the city constructed a 2-acre poly-
lined lagoon that’s 12 feet deep to treat the waste stream. BOD discharge 
was more than 8,000 pounds per day, FOG was higher than 95 ppm, pH was 
3.1 to 4.2, TSS was higher than 2,900 ppm and odor was extreme.

Solution
DO2E Wastewater Treatment supplied a 4 hp Little John 

Digester with four tubes of advanced oxidation processing in a lift station 
between the Kansas Dairy Ingredients plant and lagoon. Each tube of ozone 
produces 0.5 grams of ozone per hour, delivered to the waste stream through 
the digester. Each aerator delivered 650 scfm, transferred 18.9 mgd and pro-
duced 2.85 pounds of oxygen/hp/hour.

RESULT:
The pH stabilized at 7.65, and critical testing began. The first goal 

was to condition the effluent to hold its highest levels of dissolved oxy-
gen. DO quickly increased from 0.65 ppm to 2.85 ppm, and over the 
next six months, it steadily climbed to 4.6 ppm, where it remained. 
850-698-6805; www.do2e.com

System solves waste treatment 
challenges for rural town

Problem
The rural Alabama town of Section (population of 770) sought an effec-

tive and relatively maintenance-free wastewater treatment solution.

Solution
The town installed a two-phase, 

30,000 gpd ECOPOD-D system 
from Delta Treatment Sys-
tems that is designed for expan-
sion. The first phase treats 30,000 
gpd at 300 mg/L of both BOD and 
TSS and handles an average daily 
flow fluctuation of 50% to 100%. 
The units were installed in poured-
in-place concrete tanks with aluminum hatches. A 14,208-gallon flow equal-
ization tank stores wastewater and doses it to the treatment system. The 
equalization tank includes duplex pumps to prevent flow surges. A 
19,190-gallon primary tank precedes the equalization tank. Effluent is UV 
disinfected. A drip disposal system, also from Delta, includes an effluent 
pump chamber, headworks, tubing, controls and all valves and fittings. A 
concrete building on site houses electrical controls and equipment.

RESULT:
The system is automated and requires minimal operator attention. It 

meets effluent requirements and has served as a training site. 800-219-9183; 
www.deltatreatment.com

Encapsulated enzyme reduces sludge 
in wastewater lagoon

Problem
The wastewater treatment lagoons in Hennessey, Oklahoma, had trou-

ble with suspended solids, excessive sludge, high COD, odor, stagnant/flat 
water and black mold. Their average daily flow was 160,000 gpd, and the 
six-lagoon system discharged through land application.

Solution
IMR Lagoon Systems supplied a turnkey lagoon maintenance 

and restoration program. A drip meter was installed at a lift station 
where the chemicals are delivered every 30 minutes. The encapsulated 
enzyme does not cannibalize 
itself and only works when intro-
duced to bacteria. IMR Lagoon 
Systems staff visits the lagoons 
every other month to refill the 
chemicals, take COD, DO and pH 
readings, and make sure all is 
working properly.

RESULT:
After one year, the water was a healthy emerald green, no odor was 

present and TSS was eradicated. “Within the first three months, we 
began to see a noticeable change in the clarity of our water,” says Cur-
tis Turner, Public Works director. “Since the rise of our DO, we were 
able to reduce the time we run our aerators. That has saved on electric-
ity cost.” 918-381-1681; www.imrlagoonsystems.com

Mixing system defeats biogas digester crust

Problem
A thick crust was hampering biogas operation at a Danish hog producer 

after problems with propeller stirrers.

Solution
Landia first lent a 30-kW 

digester mixing system as 
a temporary solution. In a 
short time, the facility staff 
saw improvement. The retrofit 
was simple, and slowly but 
surely the half-meter-thick 
floating layer was gone.

RESULT:
The digester has trouble-free circulation, and the staff can save 

energy by switching off the Landia equipment during the daytime. 
The facility is seeing 15% to 20% faster turnover. 919-466-0603; 
www.landiainc.com

Venturi technology used to alleviate 
taste and odor issues

Problem
The North Texas Municipal Water District needed to add ozone at the 

Wylie Water Treatment Plant to satisfy regulatory requirements to control 
disinfection byproducts and remediate taste and odor problems caused by 
seasonal algae blooms at Lake Lavon.

Solution
Venturi sidestream injec-

tion technology from Mazzei 
Injector was chosen to minimize 
the size and maintenance of the 11 
ozone contact basins that would 
treat a future maximum 890 mgd. 
To ensure the ozonated effluent was 
well-mixed into the raw water, basin 
inlet channels were constructed to 
allow confined-space gas mixing of all incoming water with a single basin 
nozzle manifold. To provide turndown, each manifold can operate with 
either a single or dual injection system. 

RESULT:
Each contact basin has single-nozzle manifold with two duty and 

one standby injector. The final design operates at an energy cost of 0.99 
kW/kg of applied ozone at the peak ozone design dosage of 3.5 mg/L. 
Plant operators can fine-tune ozone dosage in response to algae blooms. 
661-363-6500; www.mazzei.net

Food production facility meets discharge 
limits with compact system

Problem
Hempler’s Foods in Ferndale, Washington, needed to treat meat pro-

cessing wastewater with high BOD and TKN to meet discharge limits.

Solution
Nijhuis Industries provided a 

compact solution for production line 
and smokehouse wastewater. The sys-
tem consists of a static curved screen, 
primary dissolved air flotation, flow 
equalization and smokehouse storage 
tanks, continuous aerobic biological 
treatment, dissolved air flotation for 
sludge thickening, and a chemical dosing system.

RESULT:
The system discharges effluent with BOD and TKN well below the 

discharge limits, resulting in minimal impact to the local wastewater 
treatment plant. The system is designed for expansion. The system 
can reduce BOD by up to 95% and TKN by up to 90%. 312-300-4101; 
www.nijhuisindustries.com

(continued)



tpomag.com    November 2020   45

By Craig Mandli

case studies TREATMENT, FILTRATION AND STORMWATER

Hybrid system used to alleviate odor concerns

Problem
A wastewater treatment plant outside of Charleston, South Carolina, 

was expanding and the existing headworks facility was being relocated. 
During construction, odor from the influent pump station was a major 
concern.   

Solution
Anua delivered a multistage pre-

packaged odor control system. The 
3,700 cfm AiraHybrid system uses 
a two-stage process. The first stage, a 
biotrickling filter using engineered 
AiraGlass media made from recycled 
glass bottles, treats hydrogen sulfide. 
The second stage uses activated car-
bon media. 

RESULT:
The system was completely shop-assembled, prewired, preplumbed, 

skid-mounted and shop-tested before shipping. It has performed as 
expected, mitigating odors. 346-225-8033; www.anuainternational.com

Natural flocculent dewaters sludge 
and reduces polymer usage

Problem
The wastewater treatment plant in Lovington, New Mexico, had set-

tling problems in the sequencing batch reactor tanks. They were overloaded 
with solids but were wasting mostly water. The 2.5 mgd (design) plant has 
an average flow of 1.3 mgd. There are two SBR tanks, two aerobic digesters 
and a screw press (HUBER Technology) for 
biosolids dewatering.

Solution
BICI Chemicals supplied AT-318 and 

Aqua Aide treatments. AT-318 is a natu-
ral flocculent and settling aid. The two prod-
ucts reduced phosphorus, controlled 
filamentous bacteria bulking and helped 
dewater sludge. To start the process, BICI 
Chemicals applied a shock load of both prod-
ucts. The plant staff then started daily dos-
ing, and within a couple of days, the solids were settling. The waste flow to 
the digesters increased from 0.5% to 2% solids.

RESULT:
FOG and filamentous bacteria have become almost nonexistent, solids 

settle well in the SBRs, and polymer usage in the screw press decreased 
by 25%. “AT-318 and Aqua Aide keep working after being activated,” 
says Miguel De La Crus, plant superintendent. “We had to reduce the 
daily dosing to only four days a week. The solids in our digester were 
thickening so much that our screw press was having trouble pumping 
them for dewatering.” 918-720-2066; www.bicichemicals.com

Aerators enable BOD removal in wastewater lagoon

Problem
Kansas Dairy Ingredients was faced with fines exceeding $65,000 per 

month from the City of Hugoton for excess BOD and FOG, low pH and high 
TSS. To address these and future issues, the city constructed a 2-acre poly-
lined lagoon that’s 12 feet deep to treat the waste stream. BOD discharge 
was more than 8,000 pounds per day, FOG was higher than 95 ppm, pH was 
3.1 to 4.2, TSS was higher than 2,900 ppm and odor was extreme.

Solution
DO2E Wastewater Treatment supplied a 4 hp Little John 

Digester with four tubes of advanced oxidation processing in a lift station 
between the Kansas Dairy Ingredients plant and lagoon. Each tube of ozone 
produces 0.5 grams of ozone per hour, delivered to the waste stream through 
the digester. Each aerator delivered 650 scfm, transferred 18.9 mgd and pro-
duced 2.85 pounds of oxygen/hp/hour.

RESULT:
The pH stabilized at 7.65, and critical testing began. The first goal 

was to condition the effluent to hold its highest levels of dissolved oxy-
gen. DO quickly increased from 0.65 ppm to 2.85 ppm, and over the 
next six months, it steadily climbed to 4.6 ppm, where it remained. 
850-698-6805; www.do2e.com

System solves waste treatment 
challenges for rural town

Problem
The rural Alabama town of Section (population of 770) sought an effec-

tive and relatively maintenance-free wastewater treatment solution.

Solution
The town installed a two-phase, 

30,000 gpd ECOPOD-D system 
from Delta Treatment Sys-
tems that is designed for expan-
sion. The first phase treats 30,000 
gpd at 300 mg/L of both BOD and 
TSS and handles an average daily 
flow fluctuation of 50% to 100%. 
The units were installed in poured-
in-place concrete tanks with aluminum hatches. A 14,208-gallon flow equal-
ization tank stores wastewater and doses it to the treatment system. The 
equalization tank includes duplex pumps to prevent flow surges. A 
19,190-gallon primary tank precedes the equalization tank. Effluent is UV 
disinfected. A drip disposal system, also from Delta, includes an effluent 
pump chamber, headworks, tubing, controls and all valves and fittings. A 
concrete building on site houses electrical controls and equipment.

RESULT:
The system is automated and requires minimal operator attention. It 

meets effluent requirements and has served as a training site. 800-219-9183; 
www.deltatreatment.com

Encapsulated enzyme reduces sludge 
in wastewater lagoon

Problem
The wastewater treatment lagoons in Hennessey, Oklahoma, had trou-

ble with suspended solids, excessive sludge, high COD, odor, stagnant/flat 
water and black mold. Their average daily flow was 160,000 gpd, and the 
six-lagoon system discharged through land application.

Solution
IMR Lagoon Systems supplied a turnkey lagoon maintenance 

and restoration program. A drip meter was installed at a lift station 
where the chemicals are delivered every 30 minutes. The encapsulated 
enzyme does not cannibalize 
itself and only works when intro-
duced to bacteria. IMR Lagoon 
Systems staff visits the lagoons 
every other month to refill the 
chemicals, take COD, DO and pH 
readings, and make sure all is 
working properly.

RESULT:
After one year, the water was a healthy emerald green, no odor was 

present and TSS was eradicated. “Within the first three months, we 
began to see a noticeable change in the clarity of our water,” says Cur-
tis Turner, Public Works director. “Since the rise of our DO, we were 
able to reduce the time we run our aerators. That has saved on electric-
ity cost.” 918-381-1681; www.imrlagoonsystems.com

Mixing system defeats biogas digester crust

Problem
A thick crust was hampering biogas operation at a Danish hog producer 

after problems with propeller stirrers.

Solution
Landia first lent a 30-kW 

digester mixing system as 
a temporary solution. In a 
short time, the facility staff 
saw improvement. The retrofit 
was simple, and slowly but 
surely the half-meter-thick 
floating layer was gone.

RESULT:
The digester has trouble-free circulation, and the staff can save 

energy by switching off the Landia equipment during the daytime. 
The facility is seeing 15% to 20% faster turnover. 919-466-0603; 
www.landiainc.com

Venturi technology used to alleviate 
taste and odor issues

Problem
The North Texas Municipal Water District needed to add ozone at the 

Wylie Water Treatment Plant to satisfy regulatory requirements to control 
disinfection byproducts and remediate taste and odor problems caused by 
seasonal algae blooms at Lake Lavon.

Solution
Venturi sidestream injec-

tion technology from Mazzei 
Injector was chosen to minimize 
the size and maintenance of the 11 
ozone contact basins that would 
treat a future maximum 890 mgd. 
To ensure the ozonated effluent was 
well-mixed into the raw water, basin 
inlet channels were constructed to 
allow confined-space gas mixing of all incoming water with a single basin 
nozzle manifold. To provide turndown, each manifold can operate with 
either a single or dual injection system. 

RESULT:
Each contact basin has single-nozzle manifold with two duty and 

one standby injector. The final design operates at an energy cost of 0.99 
kW/kg of applied ozone at the peak ozone design dosage of 3.5 mg/L. 
Plant operators can fine-tune ozone dosage in response to algae blooms. 
661-363-6500; www.mazzei.net

Food production facility meets discharge 
limits with compact system

Problem
Hempler’s Foods in Ferndale, Washington, needed to treat meat pro-

cessing wastewater with high BOD and TKN to meet discharge limits.

Solution
Nijhuis Industries provided a 

compact solution for production line 
and smokehouse wastewater. The sys-
tem consists of a static curved screen, 
primary dissolved air flotation, flow 
equalization and smokehouse storage 
tanks, continuous aerobic biological 
treatment, dissolved air flotation for 
sludge thickening, and a chemical dosing system.

RESULT:
The system discharges effluent with BOD and TKN well below the 

discharge limits, resulting in minimal impact to the local wastewater 
treatment plant. The system is designed for expansion. The system 